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lliness
Otitis Media

Indications for Antibiotic Treatment
When NOT to Treat with an Antibiotic:

When to Treat with an Antibiotic: Acute Otitis Media (AOM)

1. Moderate to severe bulging of the tympanic membrane (TM) or new onset of otorrhea not due to
acute ofitis externa.

. May diagnose acute otitis media in presence of mild bulging of the TM and recent (less than 48 hours)
onset of ear pain (holding, tugging, and rubbing of the ear in a nonverbal child) or intense erythema of the
™.

. Signs or symptoms of middle-ear inflammation as indicated by either:
a. Distinct erythema of the TM or
b. Distinct otalgia [discomfort clearly referable to the ear(s) that interferes with or precludes normal activity
or sleep]

Note: Clinicians should not diagnose AOM in children who do not have middle ear effusion.

Acute Bacterial
Sinusitis

When NOT to Treat with an Antibiotic:

When to Treat with an Antibiotic: Clinicians should make a presumptive diagnosis of acute bacterial
sinusitis when a child with an acute URI presents with the following:

1. Persistent illness, ie, nasal discharge (of any quality) or daytime cough or both lasting > 10 days without
improvement; OR

2. Worsening course, ie, worsening or new onset of nasal discharge, daytime cough, or fever after initial
improvement; OR

3. Severe onset, ie, concurrent fever (temperature > 39°C [102.2°F]) and purulent nasal discharge for at
least 3 consecutive days.

Pharyngitis

When NOT to Treat with an Antibiotic:

When to Treat with an Antibiotic: Streptococcus pyogenes (Group A Strep) Symptoms and
signs: sore throat, fever, headache, tonsillopharyngeal erythema, exudates, palatal petechiae, tender enlarged
anterior cervical lymph nodes. Confirm diagnosis with throat culture or rapid antigen detection. If rapid
antigen detection is negative, obtain throat culture.

Diagnostic studies for Group A Strep are not indicated for children <2 years of age (because acute rheumatic
fever is rare in children <3 years old and the incidence of streptococcal pharyngitis and the classic
presentation of streptococcal pharyngitis are uncommon in this age group).

Nonspecific Cough
lliness / Bronchitis /
Pertussis

When to Treat with an Antibiotic: Presents with prolonged, unimproving cough (14 days). Clinically
differentiate from pneumonia. If pertussis is suspected, appropriate laboratory diagnosis encouraged (culture,
PCRY). Pertussis should be reported to public health authorities. Chlamydophila pneumoniae and Mycoplasma
pneumoniae may occur in older children (unusual < 5 years of age).

Bronchiolitis /
Nonspecific URI

When NOT to Treat with an Antibiotic:

Cellulitis and
Abscesses

Cellulitis is almost always secondary to streptococcal species. Treatment can be directed narrowly.

Abscesses are often secondary to Staph — including MRSA. The treatment is primarily drainage and this
is required for larger abscesses. If surrounding cellulitis, treatment should be broadened to cover MRSA.
Cultures should be obtained.

Pathogen

Streptococcus pneumoniae
Nontypeable Haemophilus influenzae
Moraxella catarrhalis

Streptococcus pneumoniae
Nontypeable Haemophilus influenzae
Moraxella catarrhalis

Streptococcus pyogenes

When NOT to Treat with an Antibiotic:

< 10% of cases caused by
Bordetella pertussis, Chlamydophila
pneumoniae, or Mycoplasma
pneumoniae

Streptococcus pyogenes

Staphylococcus aureus (Methicillin
sensitive and Methicillin resistant)

Antimicrobial Therapy
Severe AOM: Prescribe antibiotic therapy for AOM in children

> 6 months of age with severe signs or symptoms (moderate or

severe otalgia or otalgia for at least 48 hours or temperature >
39°C [102.2°F)).

Non-severe bilateral AOM in young children: Prescribe
antibiotic therapy for bilateral AOM in children 6-23 months of

age without severe signs or symptoms (mild otalgia for less than

48 hours and temperature < 39°C [102.2°F])

Non-severe unilateral AOM in young children (6 months
to 23 months of age or non-severe AOM (bilateral or
unilateral) in older children (24 months or older):

Prescribe antibiotic therapy or offer observation and close follow-up

based on joint decision-making with the parent(s)/ caregiver in

children without severe signs or symptoms (mild otalgia <48 hours

and temperature <39°C [102.2°F)). When observation is used,
ensure follow-up and begin antibiotic therapy if the child worsens
or fails to improve within 48-72 hours of onset of symptoms.

Analgesics and Antipyretics: Always assess pain. If pain

is present, add treatment to reduce pain. Oral: ibuprofen/
acetaminophen (may use acetaminophen with codeine for
moderate-severe pain). Topical: benzocaine (> 5 years of age).

Antibiotic

Length of Oral Therapy:

* Younger than 2 years or severe symptoms: 10 days

e 2-5years old with mild to moderate symptoms: 7 days

® > 6 years of age with mild to moderate symptoms: 5-7 days

Antibiotic Choice:

If child has not received amoxicillin in the past 30 days or the child does not have concurrent purulent conjunctivitis:
high dose amoxicillin (80-90 mg/kg/day)

If the child has received amoxicillin in the last 30 days or has concurrent purulent conjunctivitis, or has a history
of recurrent AOM unresponsive to amoxicillin: high dose amoxicillin-clavulanate (80-90 mg/kg/day of amoxicillin
component)

Alternatives: For non-anaphylactic B-Lactam allergy: cefdinir, cefpodoxime, cefuroxime, ceftriaxone (50 mg/kg IM or
IV per day for 1 or 3 days)

For severe B-Lactam allergy: clindamycin
Unable to tolerate oral antibiotic: ceftriaxone (50 mg/kg IM or IV per day for 1 or 3 days)

Failure of Initial Therapy:
Reassess the patient if the caregiver reports that the child’s symptoms have worsened or failed to respond to the
initial antibiotic treatment within 48 to 72 hours and determine whether a change in therapy is needed.

If initial therapy has failed: high dose amoxicillin/clavulanate (80-90 mg/kg/day of amoxicillin component), or
ceftriaxone (50 mg/kg IM or IV per day for 3 days), or clindamycin with or without cephalosporin (cefdinir, cefixime
or cefuroxime)

Guidelines
American Academy of
Family Physicians (AAFP)

American Academy of
Pediatrics (AAP)

Centers for Disease Control and
Prevention (CDC)

Antibiotic Duration: Continued for 7 days after the patient
becomes free of signs and symptoms (minimum 10 days)

Clinical Presentation: Severe onset and worsening course:
Antibiotic therapy should be prescribed.

Persistent iliness: Antibiotics should be prescribed OR offer
additional outpatient observation for 3 days to children with
persistent illness as previously described.

1st Line:

e Patients without increased risk for antibiotic resistant pneumococcal infection: amoxicillin or amoxicillin-
clavulanate 45 mg/kg/day of amoxicillin component

e Patients with increased risk of antibiotic-resistant pneumococcal infection (in those with severe infection
[fever> 39°C, threat of suppurative complications], daycare attendance, <2 years of age, recent hospitalization,
antibiotic use within the past month, immunocompromised): amoxicillin-clavulanate high dose (90 mg/kg/day of
amoxicillin component

2nd Line:

e [f amoxicillin-clavulanate 45 mg/kg/day used initially, may increase dose to 90 mg/kg/day
e For non-anaphylactic B-lactam allergy: cefdinir, cefuroxime, or cefpodoxime

e For severe B-lactam allergy: levofloxacin

e Combination of clindamycin (or linezolid) and cefixime

AAFP, AAP, CDC

Infectious Diseases Society of
America (IDSA)

Sinus and Allergy Health
Partnership (SAHP)

Group A Strep: Treatment reserved for patients with
positive rapid antigen detection or throat culture.

Antibiotic Duration: Generally 10 days (5 days if azithromycin
used)

1st Line:
e penicillin Vi, benzathine penicillin G, amoxicillin

For non-anaphylactic B-Lactam allergy:

e cephalosporin

For severe B-Lactam allergy:

e clindamycin, azithromycin, clarithromycin

AAFP, AAP, CDC, IDSA

Institute for Clinical Systems
Improvement (ICSI)

Antibiotics are generally not indicated.

Treatment reserved for Bordetella pertussis,
Chlamydophila pneumoniae, Mycoplasma pneumoniae.

Length of Therapy: 7-14 days (5 days for azithromycin)

1st Line:
o azithromycin, clarithromycin

Alternatives:
e tetracyclines for children > 8 years of age

AAFP, AAP, CDC

Antibiotics not indicated.

Ensure hydration. May advise rest, antipyretics,
analgesics, humidifier.

AAFP, AAP, CDG, ICSI

Indicated

Incision and drainage.

If significant associated cellulitis, add antibiotics
Duration of antibiotic therapy: 5-10 days

Cellulitis only: cephalexin, cefpodoxime, amoxicillin-clavulanate

For penicillin allergy: clindamycin

Abscess with cellulitis: clindamycin

Alternatives: trimethoprim-sulfamethoxazole, linezolid; doxycycline or minocycline may be used for children > 8 years of age

This guideline summary is intended for physicians and healthcare professionals to consider in managing the care of their patients for acute respiratory tract infections. While the summary describes recommended courses of intervention, it is not
intended as a substitute for the advice of a physician or other knowledgeable healthcare professional. These guidelines represent best clinical practice at the time of publication, but practice standards may change as more knowledge is gained.




